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RACK ARRANGEMENT

ILLUS.
PL-59513

PART NO. NAME OF PART AMT.

1 01-402175-00210 Mach. Screw Hex Hd..................................................................................................................2
2 01-402275-03055 Lockwasher................................................................................................................................2
3 01-4A7324-0001D Trough Assy. - Moveable (1/2 In.)..............................................................................................1
4 01-4A7324-00012 Trough Assy. - Moveable (7/16 In.)............................................................................................1
5 01-4A7324-00013 Trough Assy. - Moveable (3/8 & 3/4 In.).....................................................................................1
6 01-4A7324-0002E Trough Assy. - Stationary (1/2 In.).............................................................................................1
7 01-43A732-4-10C Trough Assy. - Stationary (7/16 In.)...........................................................................................1
8 01-4A7324-00014 Trough Assy. - Stationary (3/8 & 3/4 In.)....................................................................................1
9 01-402175-00423 Cap Screw 1/4 x 3/8 Slotted Rd. Hd., Type TT..........................................................................2

10 01-403875-00163 Cover (White).............................................................................................................................1
11 01-402275-03065 Lockwasher................................................................................................................................2
12 01-402175-00231 Cap Screw Hex Hd.....................................................................................................................2
13 01-403475-01033 Insert (Cut-Through) (1/2)..........................................................................................................1
14 01-403475-01034 Insert (Cut-Through) (7/16)........................................................................................................1
15 01-403475-01035 NLA - Obsolete--Insert (Cut-Through) (3/8 & 3/4)......................................................................1
16 01-404575-01041 Brush - Cleaning.........................................................................................................................1
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CRANKSHAFT,  MOTOR,  AND COVER

ILLUS.
PL-59516

PART NO. NAME OF PART AMT.

1 01-404575-00885 Hood Assy. (White)....................................................................................................................1
2 Cover Assy. (Chrome) (Part no longer available, order Item 1).................................................1
3 01-403175-00537 Label - Warning..........................................................................................................................1
4 01-402175-00189 Mach. Screw 10-32 Truss Hd.....................................................................................................1
5 01-402275-03065 Lockwasher................................................................................................................................1
6 01-402275-03061 Washer.......................................................................................................................................1
7 01-402175-00120 Nut 5/16-24 Hex.........................................................................................................................1
8 01-407327-0004B Spacer - Rubber Hood...............................................................................................................1
9 01-402175-00120 Nut 5/16-24 Hex.........................................................................................................................1

10 01-402275-03065 Lockwasher................................................................................................................................1
11 01-402375-00120 V-Belt..........................................................................................................................................1
12 01-403775-00346 Pulley - Crankshaft.....................................................................................................................1
13 01-402175-05163 Set Screw 5/16-18......................................................................................................................1
14 01-402375-00010 Bearing - Ball..............................................................................................................................1
15 01-402275-04826 Key 3/16 x 3/16 x 2.....................................................................................................................1
16 01-404375-00176 Shaft Assy. - Crank....................................................................................................................1
17 01-402375-00010 Bearing - Ball..............................................................................................................................1
18 01-404975-00049 Connecting Rod & Bearing Assy................................................................................................1
19 01-402175-07152 Set Screw 1/4-20 x 5/16.............................................................................................................1
20 01-402275-00388 Shim...........................................................................................................................................1
21 01-402175-07152 Set Screw 1/4-20 x 5/16.............................................................................................................1
22 01-402275-00388 Shim...........................................................................................................................................1
23 01-402275-03441 Pin - Cotter.................................................................................................................................2
24 01-402175-00256 Cap Screw 1/4-28 x 1 Hex Hd....................................................................................................1
25 01-409799 Cap Screw 5/16-24.....................................................................................................................1
26 01-404675-00689 Bearing Assy. - Crankshaft (Incls. Item 27)................................................................................1
27 01-403775-00348 Bracket - Crankshaft...................................................................................................................1
28 WL-003-38 Lockwasher 1/4 Helical..............................................................................................................1
29 01-403375-00954 Pin - Connecting Rod.................................................................................................................1
30 01-402275-00388 Shim...........................................................................................................................................1
31 01-403875-00121 Bushing - Rubber.......................................................................................................................1
32 01-402275-00249 Bushing (Brass)..........................................................................................................................1
33 01-404675-00865 Yoke Assy. (Incls. Items 31, 32, 35, & 36).................................................................................1
34 01-402175-00226 Cap Screw 1/4-28 x 1-1/4 Hex Hd..............................................................................................1
35 01-402275-00249 Bushing (Brass)..........................................................................................................................1
36 01-403875-00121 Bushing - Rubber.......................................................................................................................1
37 01-402275-00388 Shim...........................................................................................................................................1
38 01-404675-00690 Crankshaft & Bracket Assy. (Incls. Items 14, 16, 17, & 19 thru 37)...........................................1
39 01-404675-01156 Motor (Incls. Items 40 thru 48)...................................................................................................1
40 01-402275-03065 Lockwasher................................................................................................................................4
41 01-402175-03061 Cap Screw 5/16-18 x 5/8 Hex Hd...............................................................................................4
42 01-403475-01026 Mount - Motor (Spirod)...............................................................................................................2
43 01-404575-01036 Mount - Motor.............................................................................................................................1
44 01-404175-00731 Motor (115/230 V., 50/60 Hz., 1 Ph.)..........................................................................................1
45 01-402175-05163 Set Screw 5/16-18......................................................................................................................1
46 01-402275-00087 Clamp - Motor.............................................................................................................................2
47 01-402275-04822 Key 3/16 x 3/16 x 1.....................................................................................................................1
48 01-402375-00118 Pulley - Motor (Incls. Set Screw)................................................................................................1
49 01-404175-00304 Cord (Switch to Motor)...............................................................................................................1
50 01-402275-00390 Spacer.....................................................................................................................................AR
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OUTER  FRAME ASSEMBLY

ILLUS.
PL-59515

PART NO. NAME OF PART AMT.

1 01-404575-00911 NLA - Obsolete--Frame Assy. - Side (LH)..................................................................................1
2 01-402175-00198 Set Screw 1/4-28 x 5/16.............................................................................................................1
3 01-402175-05152 Set Screw 1/4-20........................................................................................................................1
4 01-402175-01261 Bolt 5/16-18 x 3/4 Hex Hd..........................................................................................................4
5 01-402275-03065 Lockwasher................................................................................................................................5
6 01-408748 Mach. Screw Hex Hd..................................................................................................................2
7 01-408595 Spring - Extension......................................................................................................................1
8 01-407320-0004F Nut - Taper.................................................................................................................................1
9 01-403375-01186 Bracket Assy. - Spring................................................................................................................1

10 01-402175-00194 Mach. Screw Hex Hd..................................................................................................................1
11 01-403275-00115 Washer (41/64) Special..............................................................................................................1
12 01-407320-0003D Bumper.......................................................................................................................................1
13 01-402275-01060 Washer.......................................................................................................................................4
14 01-402175-05060 Nut 5/16-18 Hex.........................................................................................................................4
15 01-407320-0001R Lock Nut - Adjustable Foot.........................................................................................................4
16 01-402175-00120 Nut 5/16-24 Hex.........................................................................................................................2
17 01-402225 Bolt Sq. Hd.................................................................................................................................1
18 01-402175-00173 Nut..............................................................................................................................................1
19 01-408583 Bolt Hex Hd................................................................................................................................1
20 01-4A3000-00001 Foot - Rubber.............................................................................................................................4
21 01-402275-03061 Washer.......................................................................................................................................1
22 01-407320-00003 Brace Assy. - Rear.....................................................................................................................1
23 01-407320-0001Q Foot - Adjusting..........................................................................................................................4
24 01-402175-00189 Mach. Screw 10-32 Truss Hd.....................................................................................................1
25 01-407325-0005E NLA - Obsolete--Clamp..............................................................................................................1
26 01-402175-00186 Screw Slotted Rd. Hd.................................................................................................................1
27 01-402175-00210 Mach. Screw Hex Hd..................................................................................................................1
28 01-402275-03061 Washer.......................................................................................................................................1
29 01-402175-00137 Thin Nut 3/8"-24, 0.227 - 0.210" thick........................................................................................2
30 01-407306-0003G Screw - Pivot Plunger.................................................................................................................1
31 01-404575-00346 Dashpot Assy.............................................................................................................................1
32 01-403375-01188 Support - Plunger Bottom...........................................................................................................1
33 01-408456 Screw - Pivot Plunger.................................................................................................................1
34 01-402175-00214 Nut 1/4-28 Hex...........................................................................................................................1
35 01-404675-00928 Brace Assy. - Frame...................................................................................................................1
36 01-402275-03055 Lockwasher................................................................................................................................5
37 01-402175-00200 Cap Screw 1/4-28 x 1/2 Hex Hd.................................................................................................1
38 01-407324-00003 Support - Stationary Trough.......................................................................................................1
39 01-402175-00188 Cap Screw..................................................................................................................................1
40 01-407324-0004B Stop - Operating Handle.............................................................................................................1
41 01-402175-00175 Cap Screw Hex..........................................................................................................................1
42 01-404575-00908 Frame Assy. - Side (RH)............................................................................................................1
43 01-402175-00214 Nut 1/4-28 Hex...........................................................................................................................1
44 01-403575-00203 Brace - Front Frame...................................................................................................................1
45 01-410297-00030 Shim...........................................................................................................................................1
46 01-407320-0003D Bumper.......................................................................................................................................1
47 01-408456 Screw - Pivot Plunger.................................................................................................................1
48 01-402175-00200 Cap Screw 1/4-28 x 1/2 Hex Hd.................................................................................................1
49 01-400375-01189 Brace - Stationary Trough..........................................................................................................1
50 WL-003-38 Lockwasher 1/4 Helical..............................................................................................................1
51 01-402175-03051 Cap Screw 1/4-20 x 1/2 Hex Hd.................................................................................................1
52 01-402175-00214 Nut 1/4-28 Hex...........................................................................................................................1
53 01-402175-00256 Cap Screw 1/4-28 x 1 Hex Hd....................................................................................................1
54 01-404975-00418 Stand (SST)................................................................................................................................1
55 01-404975-00052 Leg Extension (4 In.) (Incls. Items 20, 56, 57, & 58)..................................................................4
56 01-402175-03764 Screw.........................................................................................................................................4
57 01-402275-03071 Washer.......................................................................................................................................4
58 01-403375-00018 Extension - Foot.........................................................................................................................4
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INNER FRAME

ILLUS.
PL-59511

PART NO. NAME OF PART AMT.

1 01-404575-00796 Bracket Assy. (White).................................................................................................................1
2 Screw.........................................................................................................................................2
3 01-403475-01038 Trough - Bagging........................................................................................................................1
4 01-402175-05152 Set Screw 1/4-20........................................................................................................................1
5 01-408469 Bolt Hex Hd................................................................................................................................1
6 01-402175-00198 Set Screw 1/4-28 x 5/16.............................................................................................................1
7 01-407103-00001 Bushing - Oilite...........................................................................................................................1
8 01-408482 Nut..............................................................................................................................................1
9 01-402175-00078 Retaining Ring............................................................................................................................1

10 01-402275-00403 Shim...........................................................................................................................................1
11 01-410151 Sleave - Bearing (3/8)................................................................................................................1
12 01-407322-00012 Cam - Roller...............................................................................................................................1
13 01-407322-00010 Pin - Eccentric............................................................................................................................1
14 01-407322-0007C Block - Front...............................................................................................................................2
15 01-403475-00753 Cover - Front (White)..................................................................................................................1
16 01-402175-00423 Cap Screw 1/4 x 3/8 Slotted Rd. Hd., Type TT..........................................................................1
17 01-402275-00304 Washer.......................................................................................................................................1
18 01-402275-03055 Lockwasher................................................................................................................................1
19 01-402175-00200 Cap Screw 1/4-28 x 1/2 Hex Hd.................................................................................................1
20 01-402275-01140 Pin - Groove...............................................................................................................................1
21 01-402175-00438 Handle - Frame Operating..........................................................................................................1
22 01-402275-01140 Pin - Groove...............................................................................................................................1
23 01-402275-03047 Lockwasher #10 Internal............................................................................................................2
24 01-402175-03431 Mach. Screw 8-32 x 3/8 Truss Hd..............................................................................................2
25 01-402175-00423 Cap Screw 1/4 x 3/8 Slotted Rd. Hd., Type TT..........................................................................1
26 01-403375-01401 Pin..............................................................................................................................................2
27 01-402175-07030 Nut..............................................................................................................................................2
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SWITCH MECHANISM

ILLUS.
PL-59514

PART NO. NAME OF PART AMT.

1 01-404175-00421 Cord (Switch to Motor)...............................................................................................................1
2 01-402175-00186 Screw Slotted Rd. Hd.................................................................................................................1
3 01-407325-0005E NLA - Obsolete--Clamp..............................................................................................................1
4 01-402175-00120 Nut 5/16-24 Hex.........................................................................................................................1
5 01-40000A-7325C Lever Assy. (Operating Switch) (Incls. Item 40).........................................................................1
6 01-402275-00405 Knob - Operating Rod................................................................................................................1
7 01-403375-01008 Rod - Operating..........................................................................................................................1
8 01-402275-00267 E-Ring........................................................................................................................................1
9 01-402275-00481 Grommet - Rubber (1/4 In.)........................................................................................................1

10 01-402275-00481 Grommet - Rubber (1/4 In.)........................................................................................................1
11 01-402275-03041 Washer.......................................................................................................................................1
12 01-402175-00224 Cap Screw Hex Socket Hd.........................................................................................................1
13 FE-021-21 Strain Relief................................................................................................................................1
14 01-404175-00031 Cord - Plug To Switch (110 V.)...................................................................................................1
15 01-402175-03631 Mach. Screw 8-32 x 3/8 Flat Hd.................................................................................................1
16 01-403875-00159 Cover - Switch............................................................................................................................1
17 01-402275-01087 Lockwasher 1/2 Internal.............................................................................................................1
18 01-402675-00617 Switch - Toggle...........................................................................................................................1
19 01-402275-00415 Lockwasher................................................................................................................................1
20 01-400942-00030 Shim...........................................................................................................................................1
21 01-402275-00415 Lockwasher................................................................................................................................1
22 01-404875-00056 Kit - Operating Switch (Individual parts are not available.).........................................................1
23 01-403675-00219 Clamp - Mercury Switch.............................................................................................................1
24 01-400942-00030 Shim...........................................................................................................................................1
25 01-402275-00415 Lockwasher................................................................................................................................1
26 01-402175-01322 Mach. Screw 6-32 x 1/2 Pan Hd.................................................................................................1
27 Switch - Mercury (Part no longer available, order Item 22)........................................................1
28 01-402275-03430 Pin - Cotter.................................................................................................................................1
29 01-402275-00227 Washer.......................................................................................................................................1
30 01-402175-00203 Mach. Screw Rd. Hd..................................................................................................................1
31 NS-011-23 Nut 10-32 Hex (SST)..................................................................................................................1
32 01-403375-01205 Nut 3/8-16 Pivot Bushing............................................................................................................1
33 NS-011-23 Nut 10-32 Hex (SST)..................................................................................................................1
34 01-407325-0008A Latch - Operating Lever..............................................................................................................1
35 01-408670 Spring.........................................................................................................................................1
36 01-408671 Head Screw................................................................................................................................1
37 01-402375-00159 Spring - Extension......................................................................................................................1
38 01-403475-00863 Bracket - Spring..........................................................................................................................1
39 NS-011-23 Nut 10-32 Hex (SST)..................................................................................................................1
40 01-402375-00191 Bushing - Bronze........................................................................................................................1
41 01-402675-00647 Guard - Toggle Switch................................................................................................................1
42 01-402675-00053 Light - Pilot.................................................................................................................................1
43 01-402675-00024 Connector - Wire........................................................................................................................1
44 01-404975-09165 Kit - Operating Lever (Incls. Items 6 & 7)...................................................................................1
45 01-412343 Pin - Groove...............................................................................................................................1
46 01-403475-00868 Bracket - Circuit Breaker............................................................................................................1
47 01-402675-00584 Circuit Breaker (8 Amp.).............................................................................................................1
48 01-402675-00583 Circuit Breaker (4 Amp.).............................................................................................................1
49 01-404175-00029 Switch (15 Amp.)........................................................................................................................1
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BLADE  AND  FRAME ASSEMBLY

ILLUS.
PL-59510

PART NO. NAME OF PART AMT.

1 01-408594 Sleave - Revolving Oiler.............................................................................................................2
2 01-407322-0001E Bushing (5/8)..............................................................................................................................2
3 01-403375-00990 Nut - Knife Tension.....................................................................................................................1
4 01-403475-00656 Tab - Knife Lug...........................................................................................................................1
5 01-402175-00349 Mach. Screw #10 x 1/2 Flat Hd..................................................................................................1
6 01-404975-00183 Kit - Knife Lug (1/2 In.)...............................................................................................................1
7 01-404975-00182 Kit - Knife Lug (7/16 In.).............................................................................................................1
8 01-404975-00181 Kit - Knife Lug (3/8 In.)...............................................................................................................1
9 01-404975-00478 NLA - Obsolete--Kit - Upper Knife Lug (3/4 In.)..........................................................................1

10 01-404975-00479 Kit - Lower Knife Lug (3/4 In.).....................................................................................................1
*11 01-404575-00693 Knife Assy...............................................................................................................................AR
*12 01-404575-00968 Knife Assy. (SST)....................................................................................................................AR
13 01-402175-00349 Mach. Screw #10 x 1/2 Flat Hd..................................................................................................1
14 01-407322-0001F Bushing - Oilite...........................................................................................................................1
15 01-402175-00233 Cap Screw 1/4-28 x 3/4 Hex Socket Hd.....................................................................................1
16 01-402275-03055 Lockwasher................................................................................................................................1
17 01-409463-00060 Washer.......................................................................................................................................1
18 01-402175-03061 Cap Screw 5/16-18 x 5/8 Hex Hd...............................................................................................1
19 01-409463-00060 Washer.......................................................................................................................................1
20 01-402275-03055 Lockwasher................................................................................................................................1
21 01-402175-00233 Cap Screw 1/4-28 x 3/4 Hex Socket Hd.....................................................................................1
22 01-400270-25388 Bracket.......................................................................................................................................1
23 01-400270-25389 Strap - Bracket...........................................................................................................................1
24 01-425390-00006 Shim...........................................................................................................................................2
25 01-400270-25387 Bar - Slide...................................................................................................................................1
26 01-425390-00006 Shim...........................................................................................................................................2
27 01-404675-00016 Rail - Knife (Left)........................................................................................................................1
28 01-404675-00017 Rail - Knife (Right)......................................................................................................................1
29 01-407322-0001F Bushing - Oilite...........................................................................................................................1
30 01-404975-00197 Frame Assy. - Upper Knife (3/8).................................................................................................1
31 01-404975-00199 Frame Assy. - Upper Knife (7/16)...............................................................................................1
32 01-404975-00201 Frame Assy. - Upper Knife (1/2).................................................................................................1
33 01-404975-00654 Frame Assy. - Upper Knife (3/4).................................................................................................1
34 01-404975-00198 Frame Assy. - Lower Knife (3/8).................................................................................................1
35 01-404975-00200 Frame Assy. - Lower Knife (7/16)...............................................................................................1
36 01-404975-00202 Frame Assy. - Lower Knife (1/2).................................................................................................1
37 01-404675-00655 Frame Assy. - Lower Knife (3/4).................................................................................................1

* (See chart on graphic for quantities.)
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CAMS,  LINKAGE,  AND  SCRAP PAN

ILLUS.
PL-59512

PART NO. NAME OF PART AMT.

1 01-408589 Screw - Shoulder........................................................................................................................1
2 01-407324-0005A Cam Link - Connecting...............................................................................................................1
3 01-400470-25358 Cam Assy. (RH & LH)................................................................................................................1
4 01-402175-00137 Thin Nut 3/8"-24, 0.227 - 0.210" thick........................................................................................1
5 01-408587 Bolt Hex Hd................................................................................................................................1
6 01-408587 Bolt Hex Hd................................................................................................................................1
7 01-402175-00137 Thin Nut 3/8"-24, 0.227 - 0.210" thick........................................................................................1
8 01-400470-25358 Cam Assy. (RH & LH)................................................................................................................1
9 01-407324-0005A Cam Link - Connecting...............................................................................................................1

10 01-408589 Screw - Shoulder........................................................................................................................1
11 01-408588 Bolt Hex Hd................................................................................................................................1
12 01-402175-00189 Mach. Screw 10-32 Truss Hd.....................................................................................................1
13 01-407324-0000D Bracket - Bread Trough Locating...............................................................................................1
14 01-407304-0002F Bracket - Support.......................................................................................................................1
15 01-407324-00004 Bar - Bread Trough Pivot (Undrilled)..........................................................................................1
16 01-407304-0002F Bracket - Support.......................................................................................................................1
17 01-407324-0000D Bracket - Bread Trough Locating...............................................................................................1
18 01-402175-00189 Mach. Screw 10-32 Truss Hd.....................................................................................................1
19 01-408588 Bolt Hex Hd................................................................................................................................1
20 01-407324-0004A Spacer........................................................................................................................................1
21 01-402275-00159 Pin - Taper #2 x 1 (Previous Construction)................................................................................2
22 01-402275-01145 Pin - Groove 3/16 x 1 (Current Construction).............................................................................2
23 01-402175-00210 Mach. Screw Hex Hd..................................................................................................................1
24 01-402275-03055 Lockwasher................................................................................................................................1
25 01-402175-00198 Set Screw 1/4-28 x 5/16.............................................................................................................2
26 01-409201 Pin - Taper (Previous Construction)...........................................................................................2
27 01-402275-01143 Pin - Groove 3/16 x 3/4 (Current Construction)..........................................................................2
28 01-402175-00198 Set Screw 1/4-28 x 5/16.............................................................................................................1
29 01-403775-00080 Arm - Operating Switch..............................................................................................................1
30 01-407322-0000A Handle - Operating.....................................................................................................................1
31 01-402275-00159 Pin - Taper #2 x 1.......................................................................................................................1
32 01-403475-01029 Support - Scrap Pan...................................................................................................................1
33 01-402275-03045 Lockwasher #10 Spring..............................................................................................................1
34 01-402175-00189 Mach. Screw 10-32 Truss Hd.....................................................................................................1
35 01-402175-03441 Mach. Screw 10-24 x 3/8 Truss Hd............................................................................................2
36 01-402275-00405 Knob...........................................................................................................................................1
37 01-403475-00749 Plate - Scrap Pan Front (White).................................................................................................1
38 01-402175-05040 Nut 10-24 Hex............................................................................................................................2
39 01-404675-00798 Pan Assy. - Scrap (White)..........................................................................................................1
40 01-402175-00189 Mach. Screw 10-32 Truss Hd.....................................................................................................1
41 01-402275-03045 Lockwasher #10 Spring..............................................................................................................1
42 01-403475-01029 Support - Scrap Pan...................................................................................................................1
43 01-402275-03041 Washer.......................................................................................................................................1
44 01-402275-03045 Lockwasher #10 Spring..............................................................................................................1
45 01-402175-03441 Mach. Screw 10-24 x 3/8 Truss Hd............................................................................................1
46 01-402275-03041 Washer.......................................................................................................................................2
47 01-402275-03045 Lockwasher #10 Spring..............................................................................................................2
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